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Applicant ASIA PACIFIC INDUSTRY GROUP CO., LIMITED
Hi ik LA G T AL X M K IE 33995
Address NO.3399 LUZHOU AVE.. BAOHE DIST., 230051, HEFEI, ANHUI,CHINA
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The following sample(s) and sample information was/were submitted and identified by/on the behalf of the

client

R L] ot A9 588 A 4 T

Sample Name BOPP FILM

B AR 20g

Quantity 20g

5 PP

Materials PP

’ﬁ*‘ i 1% e H ﬁﬂ 2018.05.25

ample Received Date
uz}]’ﬁunj H it May 25,2018

Testmg Period 2018.05.25-2018.05.29
May 25, 2018 to May 29, 2018

For R A XHRAH P 5(Cd), 7k(Hg), 7~Hre&(Cr(Vvl)), £
T pesdy, Y B AL R O 7

Test Requested As specified by chent to test Lead(Pb), Cadmium(Cd), Mercury(Hg), Hexavalent
Chromium(Cr(VI)), Polybrominated Biphenyls(PBBs), Polybrominated Diphenyl
Ethers (PBDESs) in the submitted sample(s).

Ror AR s /A &5 2R WHZ LN

Test Method/Test Result(s)

Please refer to the following page(s).

* 4 ) ,11_ H
Tested by Jﬁ“ ] \ d ReV1ewed by %_ :Fl/]
H i
e > 2018.05.29

ﬁﬁ

Q@%\ Senior Laboratory Manager

No. F347381415
TR X B S #1996 5

Centre Tg %%%gttrg ndl ¥ inb#o(Shanghai) Co., Ltd. No. 1996, Xinjinqiao Road, Pudong New District, Shanghai,China
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4t & Conclusion

I A R FRUES $54 45
Tested Sample According to standard/directive Result
Sub *%Tfsﬂuﬂ | Ik #IRoHS $54-2011/65/EU PN
ubpitiegample RoHS Directive 2011/65/EU Pass

st sk e sfe sk sk sk sfe sfe sk sfe sk sk sk sk sk sk sk sk sk sk sk sk sk sk sk sk sk sk sk sk sk sk sk sk sk sk sk stk sk sk skl sk sk sk s sk sk sk sk sk sk sk sk siosk skeoskosk sk skeokosko skoskosk sk sk sk sk sk sk sk sk sk sk sk stk sk skok ko skokoskokokosk

T R KGN 45 5335 T B 22 RoHS 542011/ 65/EU 3K I FRAH
Pass means that the results shown on the report comply with the limits set by RoHS Directive 2011/65/EU.
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KK A Test Method
MIRERNE
MR H MHAXT7 K/[ngtsﬁfz
Test Item(s) Test Method Equipment(s)
HE IEC 62321-5:2013 ICP-OES
Lead(Pb)
] IEC 62321-5:2013 ICP-OES
Cadmium(Cd)
7R 1EC 62321-4:2013+AMD1:2017 CSV* ICP-OES
Mercury(Hg)
N | EC 62321-7-2: 2017 F1/ 8| EC 62321-5:2013 UV-Vis/ICP-OES
Hexavalent Chromium(Cr(VI)) i
B
IEC 62321-7-2:2017 and/or determination of
Total Chromium by IEC 62321-5:2013
EALICT S IEC 62321-6:2015 GC-MS
Polybrominated Biphenyis(PBBs)
2R TR IEC 62321-6:2015 GO-MS
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¥ 45 5 Test Result(s)

AT H Tested Item(s) 4t I Result FVERY IR PRAE
MDL Limit

Y Lead(Pb) N.D. 2 mg/kg 1000 mg/kg

%% Cadmium(Cd) N.D. 2 mg/kg 100 mg/kg

7k Mercury(Hg) N.D. 2 mg/kg 1000 mg/kg

7S Hexavalent Chromium(Cr(VI)) N.D. 8 mg/kg 1000 mg/kg

MiRXTTH Tested Item(s) 4 R Result F7ER IR PRAH
MDL Limit

% JRELK Polybrominated Biphenyls(PBBs)

—JRIEXZK Monobromobiphenyl N.D. 5 mg/kg

“HECIK Dibromobiphenyl N.D. 5 mg/kg

Z R Tribromobiphenyl N.D. 5 mg/kg

PUPREEZK Tetrabromobiphenyl N.D. 5 mg/kg

TLIREXZK Pentabromobiphenyl N.D. 5 mg/kg 1000 mg/kg

7NVRIKZR Hexabromobiphenyl N.D. 5 mg/kg

G IREXZE Heptabromobiphenyl N.D. 5 mg/kg

JUIRIEZR Octabromobiphenyl N.D. 5 mg/kg

JUBEL 7R Nonabromobiphenyl N.D. 5 mg/kg

T{REL K Decabromobiphenyl N.D. 5 mg/kg

MR T H Tested Item(s) 45 R Result J7iERL H PR FRAE
MDL Limit

% )R —KFik Polybrominated Diphenyl Ethers (PBDEs)

— R — 2K Monobromodiphenyl ether N.D. 5 mg/kg

Y] K[k Dibromodiphenyl ether N.D. 5 mg/kg

=R Kk Tribromodiphenyl ether N.D. 5 mg/kg

VYR KM Tetrabromodiphenyl ether N.D. 5 mg/kg

TR — 2% Pentabromodiphenyl ether N.D. 5 mg/kg 1000 mg/kg

7SR 2Kk Hexabromodiphenyl ether N.D. 5 mg/kg

7R —ZKM¥ Heptabromodiphenyl ether N.D. 5 mg/kg

J\IR 2Kk Octabromodiphenyl ether N.D. 5 mg/kg

JUIR 2K Nonabromodiphenyl ether N.D. 5 mg/kg

++IR — K Decabromodiphenyl ether N.D. 5 mg/kg
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Tested Sample/Part Description Colorless transparent plastic film

L TR, 8, kAR O o8 VR R -

-N.D. = R (DT IER )
-mg/kg =ppm= H i —
-1000 mg/kg = 0.1%
Remark: The sample(s) had been dissolved totally tested for Lead, Cadmium, Mercury.
-MDL = Method Detection Limit
-N.D. = Not Detected (<MDL )
-mg/kg = ppm = parts per million
-1000 mg/kg = 0.1%
Vasp = *PRINZITIEAAECNAS A AT Bl A
Note: “*” indicates the method(s) is (are) not in CNAS accreditation scope.
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KA FE Test Process
1. H#5(Pb), #4(Cd), #(Cr)
Lead(Pb), Cadmium(Cd), Chromium(Cr)
PREE AR SRR , AN AR : R
Weigh sample and place it | Add digestion reagent Digest the satmple
ina wessel
|2 S B N = =
MIATEREE | PR
Do A shuinigy Fezidue
Alkali Fusiond jiEs
.Eﬁlg:{;ﬁEs EETRTER Aocid Drissahation Filtmation
Hedirat by == Mal{eqa with
ICP-OFS deionized waler r—
1
Solution
2. 7k(Hg)
Mercury(Hg)
PrEfFEST R HRE s s g TERTE ERP  ERR T S
Wieigh satrple and placeitina :} ﬁdi]?ﬁ:ésﬁuﬁfnﬁjgmt ::> Drigest sanmiple in ol oroamsre
1o crowmEe o gestl o wessel digestion owen
< D E
iy RN {:: Fesidue
Alkmli Fusions ——
e — . . . LI B e
HHICF-COES =B TFEkEES A i Dhissolution Filtration
SR | Make up with
DNy P o,
ICP-OES .
Solution
3. ASMEE(Cr(VI)
Hexavalent Chromium(Cr(VI))
=, (=] aps e an
SJERUEBUSAEN o apvmmemal |  HEER
eigh SN R ALED “lAdd digestionreagent B Dige st the sample
i1 3 vessel
s s |  BAEATHE | | py, g
Addtest solution ; b R T C ool and filter
ofthe solution
il
S EpHE AEETKREE e -
_ : UV-Viss fff
Adjustthe pH value — I ake up with —% :
‘ iz Analyzedby UV-Vis
of the solution deionized water
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4. ZRECK(PBBs), ZiH AK[F(PBDES)
Polybrominated Biphenyls(PBBs), Polybrominated Diphenyl Ethers (PBDEs)

FEERTEET PR #1557 ZE B R R
Weigh sample andplace |—0 Extracted with —
it ina thirmhle organic solvent Concentrate the extract
FHGC-WSH#T REfEMES EEEIEEEEERA
] Makeup with —  Transfertihe extractintoa
Analyzed by GC-IWE organicsalwvent wolumetric flaslk
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Photo(s) of the sample(s)

skskok ?Ii Iﬂ:': g:l:kl % skskok
*** End of report ***
74 i Statement :
1 AR 5 TCHE N7 B P R o o 4 2 0
‘I'his report 1s considered imnvalidated without approval signature, special seal and the seal on the pertoration;
2. PRGOS S G SR, S E RO RS 0T, CTIARZ S Sk

The samiple(s) and sample information was/were provided by the client who should be responsible for the
autenticity which CTI hasn’t verified;

R~ Sy ol Ep SO0 petilf = SN iGn
‘I'he result(s) shown 1n this report reter(s) only to the sample(s) tested;
4. RECTIHIHIFIR, AR EHAHRSE:
Without written approval ot C11, this report can’t be reproduced except 1n tull;
5. WG PSS N B S PN A E SR, iSOy,
In case of any discrepancy between the English version and Chinese version of the testing reports (if
genrated), the Chinese version shall prevail.

Hofline: 400-E78R8-333 witrw cti-cert.com E-mail: infoffofi-cert com Comolaint oall: 07E5-33681700  Comolaint E-mall: compolaintifict-cert. com
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